AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : FILIGREE TEXTILES PTY LTD TEST NUMBER : 7-564883-BV
150 VICTORIA STREET DATE : 24/03/2009
NORTH GEELONG VIC 3215

SAMPLE DESCRIPTION Clients Ref: "Trinidad II, Naples II"
Woven shear curtain fabric
Colour: White, Ivory, Champagne, Bone
End use: Curtain

THESE RESULTS MUST BE CONSIDERED IN CONJUNCTION 4
WITH THE COMMENTS ON THE FOLLOWING PAGE(S) ‘

Material Specification provided by client:
Nominal composition: Polester

Nominal mass: 60g/m2

Nominal thickness: 0.1lmm

AS/NZS : Simultaneous determination of Ignitability, Flame -
1530.3 - 1999 Propagation, Heat Release and Smoke Release g
RESULTS : Face tested: Face . :

Date tested: 29.01.2009 Tedelobtds I+4 T
% 85 4 Mean = . = Standard Error

Tgniliiont timgf FA RS T 4R ogmbT b2 s L0 ¥ UONIA
Flame propagation time S SEQTT- S L ONid
Heat release integral - ‘Nil + kJ/m2 Nil
Smoke release; ilog & i/ soii55 iNET 21 S # Nil .
OPELdEL HehsIty, ;A Xl Lres ot M2 {04 LT
Number of specimens ignited: 0 3
Number of épeqimens ﬁgstéd:_ $-A68F 605
REGULATORY INDICES: Ignitability Index 22508/ E18 5 F 5 Range 0-20
Spread of Flame Index 0 -~ - Range 0-10
Heat Evolved Index .0 - Range 0-10
Smoke Developed Index 0-1 - - “Range 0-10
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(@ Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved NATA - Chemical Testing of Textiles & Related Products : Accreditation No. 983
- Mechanical Testing of Textiles & Related Products : Accreditation No, 985
- Heat & Temperature Measurement : Accreditation No. 1358

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTA Product Tegting and AWTA Ltd may be used in
advertising providing the content and format of the advertisem ve been approved in advance by the
Managing Director of AWTA Ltd.
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TEST REPORT

CLIENT : FILIGREE TEXTILES PTY LTD TEST NUMBER : 7-564883-BV
150 VICTORIA STREET DATE : 24/03/2009
NORTH GEELONG VIC 3215

Comments:

These results only apply to the specimen mounted, as described in this report.

The results of this fire test may be used to directly assess fire hazard,
but it should be recognized that a single test method will not prov1de a full
assessment of fire hazard under all fire condltlons.

The specimens were mounted to simulate use in an unsupported or
free hanging mode. The results may be significantly different
when mounted to simulate a wall cladding or upholstery application.

Each test specimen was sandwiched between two layers of géivéﬁised' _.' » 28

welded square mesh made from wire of nominal diameter 0. S and FErEF F 545 8% c
nominal spacing 12mm in both: dlrectlons and the assembly clamped e . Es

in four places. : : _ o & L 5

r &

To allow free movement of sample durlng testlng all corners were folded away
from the clamps.

Smoke Develbped Index is reported as 0-1 due tp the 1nabL11ty
of the smoke measurement equlpment to resolve an 1ndex of zero.

R

Ignition is initiated by a pilot flame that is held near, - f; RT3
but does not touch the specimen. A material that does not = 33
ignite during the standard test may ignite 1f contacted 41 ol

with a pllot flame during the test.
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AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
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TEST REPORT

CLIENT : FILIGREE TEXTILES PTY LTD TE_ST NUMBER : 7-564883-BV
150 VICTORIA STREET DATE : 24/03/2008
NORTH GEELONG VIC 3215
AS 1530.2-1993 Test for Flammability of Materials '
' DATE TESTED: .  Flammability Index: 1 . Range 0 - 100 for most material '
23/02/2009 153 hength S WideH 25 FT A MR ERREI RS
Spread Factor: Range 0 - 40 LT IS IS LAS R LI 0 T TN
- Heat Factor: Range 0 - upward e Gie dalg id 834 69y - ‘
Maxlmum helght (d) mean 3L 0.5 ~0.5 : 313 Fh %
( C9L 3 ERe2235 7038 _O_.O_- 3P4V E 187 34 3y -
TILIZ TS _Tune (t} ¥ 'mear_i_;_..‘ ch s NEA s PR QN/RLe NS O P RLLRL3L 8
, AL R IRV T T F N/ L LA T re It ree Rt iR,
o - Heat (a} el _mean~ 2% 1,50 TETLALS L degt min ;LT f_' ¥
e 2 S 88 Y oy ) e rU'U- _-‘%__‘-_ ;'_-‘:_":-
: ¥ No of specimens tested 6 24236 24 FSTSI e s
These test results relate only to the behavmur ef the test speclmens of the SIPESH
material under the particular condltlons of the test, and they are not. 2138
intended to be the sole criterion for assessing the potentlal flre ; - % P 13-
hazard of the material in use . = == = : 23335152 . e Feid g i4 34 I8,
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